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Test request: Determination of resistance to hydrostatic pressure (ASTM D 5385:2014)
Material: PE sealing membrane (grey) with onesided PP nonwoven (white)
3 SilverSeal
self-adhesive PE membrane
3 PE-Klebeband (Muster:griin)
Number of samples: 1 roll
Sampling: by customer

Sample delivery date: 17.10.2016 / 07.02.2017

Test duration: 17 October 2016 - 13 February 2019
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( staff of test laboratory)
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Determination of resistance to hydrostatic pressure (ASTM D 5385:2014)

Test parameters

Thickness of membrane : 1,5 mm (declaration by customer)
Test temperature . 5°C
Number of specimen 3
Width of kerf :3,2mm
Hydrostatic pressure range : 0to 690 kPa
Pressure steps . 103 kPa
Observation time for each step © 1h
Results
Passed hydrostatic pressure step Passed head of water
Sample No. in kPa in mH,0
1 690 69,0
690 69,0
3 690 69,0
Mean value 690 69,0
Standard deviation ~ =

No leakage could be detected with a load of 690 kPa for 1h

Sample setup:
250 mm
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PE-Klebeband (Muster:griin)

SilverSeal

l4+—— substrate

—— SilverSeal

overlap was bonded with a self adhesive PE-membrane
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